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~.	 The following sample(s) waslWere submitted and identified by the c,lient as: 

Sample Description : Two samples of PVC coated screen- : 70% PVC,30% polyester in (A) 
white (8) beige for windows shading system
 

Style No, : T10-3001 : A5-4Q48
 

Manufacturer
 

Tesl Performed : Selected test(s) as requested by applicant
 

Sample Receiving Date : MAR. 29.2011 

~ 
;; Test Period Date : MAR. 29; 2011- APR. 07,2011 
9 
o "	 Test Result(s) : For further details, please refer to the following page(s), 
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t	 Signed for and on behalf of 
" ~	 SGS-CSTC ltd, 
0: 
,g 
'" k: « 
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Test Result 
I, Test Conducted' 

This iest was conducted in accordance with test method 1 of NFPA 701 :201 0 Standard Methods of Fire Tests 

for FIj3.me Propagation of Te;><tiles and Films. 

II. Details of tested sample 
i 

Materials Fabric 

Colpr 1, Sample A While; 2 Sample B: Beige 

Area Density 1, Sample A: Abouj 400g/m2 
; 2. Sample B: Abollt 525g/m~ 

Products configuration Single layer 
'.' 

1S0mm x 400mm 10pcsSize of sample' 

• With ttle length parallel to tile lenglhwise 'direction of lhe material 

Ill. Conqitioning 

Prior to testing, tile sample was conditioned" 

allcas! 30 minutes at 10S'C±3'C-(220"F±5°Fj' 

IV. Test results 

1) Sample A 
_..-..-. 

Specimen 
Mass of specimen Mass of specimen 

Mass loss After flame Burning timeBefore lest After lestNo 
(9) (9) 

(Percent) time (5) on fioor (s), 
r--"--"---'- ------"-"._- - .-

1 24,00 21.64 9.8 0.0 0,0 
-

2 23,86 21.62 9.4 2.8 0.0 
-

3 23,91 22.37 6.4 0.0 0.0--------_....- _...._... --~.~-~,. ~_ .._~.~----_._- _.'.,._-_._,,- -_. -
4 '24.32 21.98 9,6 0.0 0,0 

~._".._._._-- -
5 24,16 22:34 7.5 2.4 0.0 

.-
6 23.76 22.54 5,1 0.0 0,0 

7 23.85 22.09 7,4 0.0 0,0
f-.--------, -.~------_. 

8 24.0'6 22.81 5.2 18 0,01----._------ ---------_._.- -- ---_._._.-
9 23.96 22,64 5,5 0,0 0,0 

-
10 24.1'1 22.34 7,3 2,6 0,0 

I --1----_.._--
I Mean 24.00 22.24 7.3 1,1 0.0 
I . --~.~-'-

so:: 1.8 3SD:: 5.4 Mean + 3SD = 12) SO - Standards deviation 
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Observations: 

3_o-r=o=u=s,~_-e=,S=S~O-f~b~u=r~-i'n-g--_-_""'-N--0--------;]-
Malerial molten dripping No
 

Odor smoke Yes
 

cr 2) Sample B 
" '---'._, ~--. ._--­ .._-­

Specimen 
Mass of specimen Mass of specimen 

Mass loss After flame Burning lime 
No, Before test After test 

(Percent) lime (s) on floor (s) 
(9) (g)

- .. ,. ----­
1 31.50 29.61 6.0 3.6 0.0 

-~-------_.~-,. -­
2 3"1,08 28.84 7.2 0.0 .0.0 ----­

I 
-­

3 31.92 29,11 8.8 0,0 0,0 
'" 

4 32,13 29,85 7.1 2,9 0.0._----_. 
5 31.82 28,7.9 9.5 4.1 0.0 

~-

'6 32.26 2976 7.7 0.0 0.0---_. 
I 7 30.93 29.46 4,8 0.0 0.0 

.~---.._-­
8 32.07 28.78 10,3 2.6 0.0 

9 30.84 28.86 6.4 5.2 0.0 

10 30.64 29.04 5.2 0.0 0.0 
---._--_._~----, 

Mean 31.52 29.21 7.3 1.8 0,0 
----_.­

3SD = 5.4 Mean t 3SD = 12.7 SD - Standards deviation SD = 1.8 

Observations: 

Vigorousness of burning No 

Material molten dripping No 
--~-"''''.--''''_. .­ ._--'_.~.._._­
Odor smoke Yes 
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~rit~@ for t.~,$Lmathod---1.-{QB.§Q!~..1QL 

1.	 Fragments or residues of'specimens that fall to the floor of the test chamber srlall not continue to burn for 

more than an average of2 secondspef specime'n for {he ~ample of 10 specimen. 

2,	 The average weight loss of the 10 specimen in a sample shall be 40 percent or less, 

3,	 No individual specimen's percent mass loss shall deviate more than 3 ,standard deviations from the mean 

for the 10 specimens. 

4.	 When a retest is required, no individual specimen's percent mass loss in the qecond Sf)t of specImens shail 

deviate from the mean value by more ttran 3 standard deviations calculated for the second set. 

5.	 When a sample does not demonstratE;! p'assing performance in accordance with all of the conditions 

indicated above, the material shall be recorded as having failed Test Method 1. 

Conolusion: The tested sample "1\6 received" moets the requirements of Test Method 1 of NFPA 701 :2010 

Photo 'Appendix: 
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.This test was carried out by SGS A.J, Laboratory 
~ 

'" ~ ·...·End 0 Report'*" 
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